PART LIST

I e e

h i

NN |
NN ...
OS] | L

C JOO000O0QoOn
IO —C =000l




PART LIST

Daughter Boardx1

JST Cablex1 0O

M2x8mm flat head HEX screws BLACK x2
M2x8mm low profile PHILIPS screws BLACK x22 (plus spare)
M2x6mm low profile PHILIPS screws SILVER x8 (plus spare)

M2x5mm low profile PHILIPS screws BLACK x28 (plus spare)
M2 nuts x8 (plus spare)

M2 washer x4

. M2x15mm custom aluminum standoffs BLACK x12 (plus spare)

M2x8mm custom aluminum standoffs BLACK

000000000

M2x5mm custom aluminum standoffs BLACK x4 (plus spare)

Assembly

Install switches and stabilizers on plate and PCB, solder them 1f needed.
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Install JST cableinto JST connectoron the back of PCB.

Install 12 Poron gaskets on plate leaves.

——
- -
- e
=4 -~ _,_l."-_‘ g
__r-"" -__,-F"' ‘_1,_#"
- - e

4 T T,
-‘k Y e fﬂ"‘-..»' =2 ." ...!}}E';'

et
. - 4
- ""’t - | S g
= i - iz
- - =l - e e
ol o . Ty et . S o L L
..-..-" " r‘_._-r - __‘:‘_1 " '.I > & -
i o ||' oy i 3
L
1

.‘__F..--"-ri__ﬁ =i : . b =3 [ -""' QEI. -h""‘-.__ _..-"':.
- _-"-F - 1- an] ) - 5 - tl-i"__:-
T:..-*" il O e e TR
i T ==y x- Y "l"l = | ",- i
- =, e e hH : =]
k. . "': e f ==y .r._- g =

3 ¥- .:l-l.’r- . ¥,
% ?--; ‘

N L -3 =
- ..#._- : _..-:' :.,.fl -‘-‘;ﬁ! ! __.I; . 1 3 E iy - -

T et [ e L IS ~ e o
i T N ey HMSIQ&%)@“
S TR T
k o < | T
- 1 V N T e

i, O [lE
o S Y -

= I"':?‘i - ‘.-H:::-""::"'-.

SN R T

A .fflllj:;:-ﬁlﬂll-ﬂ' Ml
|- i

k
S,

A
1 % ‘fL




Install M2x8mm flat head HEX screws BLACK x2 and M2x15mm custom aluminum standoffs BLACK x2 on

acrylic plate L7.
Install M2x6mm low profile PHILIPS screws SILVER x4, M2 nuts x8 and M2 washer x4 on acrylic plate L7 .

ATTENTION, DO NOT FULLY TIGHTEN NUTS. Leave 1.59+mm clearance between acrylic plate and
washer for feet assembly.
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Install acrylic plate M2x5mm low profile PHILIPS screws BLACK x3, M2x8mm custom aluminum standoffs
BLACK x3 on acrylic plate F1, F2, F3.
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Slide feet into M2 nuts and assemble acrylic plate F1, F2 with M2x5mm low profile PHILIPS screws
BLACK x3

Repeat the same procedure with the other feet.
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Install M2x8mm low profile PHILIPS screws BLACK x10, M2x15mm custom aluminum standoffs BLACK

X10, M2x5mm low profile PHILIPS screws BLACK x8, M2x8mm custom aluminum standoffs BLACK x4,
M2x5mm custom aluminum standoffs BLACK x4 on acrylic plate L7.

M2x5mm low profile PHILIPS screws BLACK
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M2x5mm standoffs BLACK IT/IZxSmm standoffs BLACK




Align and install acrylic plate L6, L5, L4 and L3. ATTENTION, MAKE SURE TO INSTALL L6 IN CORRECT
ORIENTATION.
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Run JST cable through L7 cable hole. Put plate/pcb/switch module into case, adjust plate position for
even plate/case clearance.
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Complete case assembly with M2x8mm low profile PHILIPS screws BLACK x12 and acrylic L1, L2.
ATTENTION, TIGHTEN4 SCREWS IN THE MIDDLE FIRSTAND 8 SCREWS ON THE OUTER RIM LAST.

Install Unified C3 Unified USB-C Daughterboard on acrylic plate U1 with M2x6mm low profile PHILIPS
screws SILVER x4 and M2 nuts x4.
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Remove backing and tape silicone feet to case.
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Install key caps of your choice.
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